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318/360 V8 MOPAR
COMPRESSOR AND ALTERNATOR BRACKET (161004)

INSTALLATION INSTRUCTIONS

PACKING LIST (161004)

NO.    QTY.        PART No.             DESCRIPTION
1.
2.
3.
4.
5.
6.
7.
8.
9.

10.
11.
12.
13.
14.
15.
16.

1
1
2
3
1
3
1
1
1
4
1
4
3
1
7
7

15123-VUB
15124-VUB
15122-VUB
18021-VUB
18153-VUB
18200-VUB
18308-VUB
18028-VUB
18359-VUB
18362-VUB
18366-VUB
18361-VUB
18376-VUB
18029-VUB
18030-VUB
18155-VUB

FRONT BRACKET
REAR BRACKET
ADJ. BRACKET
3/4” x 13/32” x 1” SPACER
3/4” x  13/32” x 5/8” SPACER
3/4” x 13/32” x 1/8” SPACER
5/16” x 1” COARSE BOLT
5/16” FLAT WASHER
3/8” x 1” COARSE BOLT
3/8” x 1 ¾” COARSE BOLT
3/8” x 2 ½” COARSE BOLT
3/8” x 1 ½” COARSE BOLT
3/8” x 5” COARSE BOLT
3/8” FLAT WASHER
3/8” LOCK WASHER
3/8” COARSE LOCKNUT
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